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Test Report

Department/Center Testing Laboratories

Division  : Mechanica] labs Lab Report No. : 1437

Laboratory: Metallography
Aalal) 5 jlaslt aGia de gagd) gy

G- VA8 e §im P e
Address

Sample Designation No. : 17/01/17/30614

L L Ll gl 541 — qridall gUall Lala)y 4, 0
Client

Our Reference No.: (170103) 148/55/1/ q.0] Z-
Date : /6 /) roig

Your Reference No.: 11404 [ & eve [¢ Y/ 4
Date: 27/12/2017

Type of sample : Throw Type Fire Extinguishers

Samples brought by : Your representative
Date of Receipt 128/12/2017

Date of end of Test - 15/1/2018
Type of Test Impact test for Throw Type Fire Extinguishers
According to : JS 2167 2017

Standard
; Test Drop
Sample Type of Capacity :
No. Extinguisher (ml) Tem(pg;a)ture I(E[::rg.l;t Remarks
I 500 20 50 Al_ | tested samples broke after
5 Throw type 500 20 50 Impact test and the whole
500 ml extinguisher agent liquid for all
3 500 20 50
samples fully poured oyt
- Evaluation : All aboye tested samples comply with im

pact test requirements for throw type fi

re extinguishers
according to above mentioned standard,

Notes: - Conditions of received samples : Good

- Upon your request impact and leakage tests were carri
samples of throw type fire extinguishers of capacity

automatic-thrown type fire extinguishers of capacity 600 mi.

- The above tested samples have the following designation mark : Bonpet systems BONPET GRENADE FIRE
EXTINGUISHERS, ( As printed on the carton box R

wing Batch and seria] numbers ; Sample | ; 2017/JG17170 ; Sample 2 ;
2017/JG171164 and Sample 3 ; 2017/JG17093 (As

- Country of origin : Slovenia (As printed on the ca

labeled on the carton box and plastic holder )
rton box and plastic holder )

: V/‘T‘-VV:.-quSHOIﬂ-
mples from thermal testing lab.

.“\\\ Manager : Dr. Tarawneh Ahmad
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Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproduced
other than
in full,
except with
the written
approval of
the issuing
party

The test
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it
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Royal Scientific Society

Test Report

Sample Designation No. 17/01/17/30614
Type of Sample : Throw Type Fire Extinguishers Capacity 500 ml )
Lab Report No. : 1437 e paadll 8
Date of end of test : 15/1/2018 Joms gl (ans)
waiaall o gd g3l
gl iy,

Type Of Test : Picture of the tested samples ( Throw Type Fire Extinguishers Capacity 500 ml ) after
impact test. : ol ey ¥
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Test report is
only valid
with
division-
stamp and
signature

Test report
shall not be
reproduced
other than
in full,

..... —— except with
the written
approval of
the issuing

party

The test

- O — results relate
Lab Head : Eng. Abdullah Huneidei =L} v Mdnager: Dr. Targwneh Ahmad only to the

& - :
{/—? : items tested
S — e ———

Any erasure

: w
P C—»..l ¢ Page ( 2 )of ( 2 ) |[ FORM NO. RSSPMP1302 Issue 5 REV. (1) ‘] 6t sbhttion
: in the report
i > will invalid it
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Test Report
Department / Center:- Testing Laboratories

Division: Mechanical Labs Sample Designation No.: 17/ 01/17/30614

Laboratory: Lab. Report No.: 208

Thermal Testing

L0130 Alaad) g 48 41 5 M/ (sal) g lialt Ltal Al
thiSJl.ﬂui,d.aﬂlisH‘JliSﬁ

5667717 Sl « 561111 st / SV~ e

Address

Our Reference No.: (170103)148/55/1/ 2/ 7

Type of sample: Fire extinguishers
Date: /& /) Rois Sample brought by: Your representative
Your Reference No.: | 1659/54424/42/ Date of receipt: 08/01/2018
Date: 27/12/2017 Date of end of test: 14/01/2018
Type of sample: Fire extinguisher
1- Throw. ( Qty. 3 samples )
2- Automatic ( Qty. 3 samples )
Type of Test:
1- Leakage
2-  Thermal
Standard:
1- Leakage, according to JS 2167/201 7, item: 6.4
2- Thermal, according to JS 21 67/2017, item: 6.3
Results
Results
Sample Sample . l—
Tyne No. Designation Type of test Pass/Fail T emperature of
bursting
Bonpet
L I 2017/1G17316 Teakage Pass
Bonpet
Throw L 2 2017/JG17165 Leakage Pass ---
Bonpet
’ s 2017/JG17163 Ledkage e
1 Bonpet Leakage Pass i
588/JA17184 Thermal Pass 82°C
. Bonpet Leakage Pass sag
AERR L 2 585/JA17028 | Thermal Pass | g6°C
3 Bonpet Leakage Pass | =2
585/JA17055 Thermal Pass | 89 °C
e
RN
Lab Head: Eng. Wisam Istai AN anager: Dr. Tarawneh Ahmad
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Test report is
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with
division-
stamp and
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Test report
shall not be
reproduced
other than
in full,
except with
the written
approval of
the issuing

party

The test
results relate
only to the
items tested

Any erasure
or attrition
in the report
will invalid it
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Sample Designation No.: 17/ 01/17/30614
Lab. Report No.: 208

- Photos

- The throw type of fire extinguisher
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Notes:
1. Sample was received in a good condition.

Lab Head: Eng. Wisam Istaik

/

il
Manager: Dr. Tarawneh Ahmad
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